< EPA

United States Renion 3
Environmental Protection Six.h and Walnut Streets
Agency Philadelphia, Pa. 19106 September 1981

Draft Environmental
Impact Statement

Wastewater Management Facilities
Chalfont—New Britain Area,
Pennsylvania




SE0 ST4p,
N .

2 M 7%
i\ % UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
) REGION 11}
4LpRQ“t
6TH AND WALNUT STREETS
PHILADELPHIA. PENNSYLVANIA 19106 sy, 1981

TO ALL INTERESTED AGENCIES, PUBLIC GROUPS, AND CITIZENS:

Enclosed is a copy of the Draft Environmental Impact Statement (EIS)
prepared by the U.S. Environmental Protection Agency (EPA) in relation to a
request submitted by the Chalfont-New Britain Township Joint Sewage
Authority for Federal funding to plan for wastewater management facilities
[...]
- Only Tertiary at a Regional Site (Vicinity of Neshaminy Manor Center),
Existing Plants Provide Secondary Treatment

- All Treatment Below Dark Hollow Dam

- Only Tertiary Below Dark Hollow Dam, Existing Plants Provide Secondary
Treatment

- Green Street Alone, Combine Tertiary Facilities of Harvey Avenue and
Chalfont

89



IMPLEMENTATION
CAPABILITY AND
COMPATIBILITY

The following definitions explain the different cost elements and
their significance:

Present Worth: The sum of money (which if invested now at a given
rate) that would provide all necessary expenditures over the life
of the project.

The present worth is used to compare projects on an equal basis.
It enables a parallel comparison of alternatives which may cost
more initially but are more economical to operate and maintain as
contrasted with alternatives that are less costly to construct but
more expensive to operate and maintain.

Project Cost: The costs necessary to construct wastewater treat-
ment facilities. These include both the costs of construction and
non-construction costs (e.g. engineering, legal, and administrative
costs). These costs are eligible for Federal funding under the
Construction Grants Program. '

Operation and Maintenance: (frequently referred to as O&M) The
costs of normal operation and maintenance of facilities, including
electricity, chemicals, labor and other consumable items. These
annual costs are not eligible for federal funding and must be borne
by the users of the system.

Salvage Value: The mandated planning period for wastewater facili-
ties is 20 years. At the end of the planning period, most compo-
nents are still useful. The salvage value is used to represent the
dollar value of still useful components at the end of twenty
years.

Alternative 1, the maintenance of treatment at each of the three
existing plants, is the most cost-effective with a total present
worth cost of $17.16 million. Alternative 6, maintenance of treat-
ment at Green Street, but combining Harvey Avenue and Chalfont
flows for treatment at Chalfont, is close in cost to Alternative 1
with a present worth cost of $17.51 million. Alternatives 4 and 5
which propose completely new regional facilities are significantly

more gxpensive. The ranking of alternatives from least to greatest
cost is as follows:

Present Worth
Ranking } Alternative

least costly 1

6

2

3a
3B
4B
4a
5B
5a

A combined ranking of the alternati
k r ves

effectiveness, implementation requirements an
the Bucks County Master Sewer Plan and th
Management Plan was developed as part of th
gri:g;:i;s.inc(i?lrg[;%ne:;:t;rt‘uclzh wsre factored into implementation capa-
ility in egality, level of administrative effort
Jurisdictional problems, and the adequacy of existing institutionai

arrangements., Alternative 1 achieved the hi 4
by Alternatives 2, 6, 3a, 3B, 4B, 4a, 5B, amﬂ%SFSt soore. followe

 §
most costly

WL OO~JAU B WN —

according to cost-
d compatibility with
e 208 wWater Quality
e Facilities Planning

90



ON~-SITE WASTEWATER
MANAGEMENT

Grant Eligibility

Environmental
Impacts

Alternatives 1 and 2 were judged almost equal with respect to
implementation capability and compatibility. The ranking of alter-
aatives from most "implementable" to least implementable is as
follows:

Implementability
Ranking Alternative

2
1
3a/3B

most implementable

6

4A
5A
4B
5B

WO~ Uk Wk~

A
least implementable

The EPIC aerial infrared survey in 1980 identified approximately
900 on-lot sewage disposal system failures throughout the planning
area. Of these only about 65 are located within the proposed sewer
service area and could be resolved by connection to the regional
sewerage system. Of the remainder, many are clustered in six
specific locations. In a manner similar to that used for the.
treatment plant alternatives, the Facilities Plan rated the on-lot
system alternatives according to cost-effectiveness, implementation
requirements and reliability. The on-lot system management program
received the highest scroe, followed by gravity sewers, cluster
systems, pressure sewers, sand mounds, and vacuum sewers. The
Chalfont-New Britain Facility Plan recommends as the most cost-
effective solution that the clustered as well as scattered homes
with on-lot problems become customers in a management program (see
Chapter VI for additional details).

During the detailed design (Step 2) of a management program, a
planning area-wide inspection of on-site systems will identify
those systems which are malfunctioning. Without the management
program, these systems would then need to be corrected with the
property owner responsible for the costs. However, with the
management program, 85% of the repair and/or rehabilitation costs
will be eligible for funding by EPA Program Requirements Memorandum
79-8, Small Wastewater Systems.

It should be noted that one of the key eligibility criteria is that
the principal residence or small commercial establishment must have
been constructed before December 27, 1977. Thus, homes built after
this date including new homes to be built during the planning
period would not be eligible for 85% funding. In addition, Federal
funding would be limited only to those homeowners whose systems
were identified as failing during the 12-month Step II (design)
phase of the project and as a result elected to join the management
programs. The rationale is that EPA will help remedy existing
problems, but will not spend water pollution control funds to solve
future problems. ' .

The environmental effects of such a program are almodt entirely
beneficial. No development will be induced. Groundwater quality
will be improved and recharged at the point of withdrawal. A
limited amount of construction or rehabilitation would be required
to upgrade or replace existing systems. This activity will result



in localized adverse air and noise effects. Those effects will be
short-term and relatively insignificant. The construction also may
have a short-term beneficial effect on local employment. No loss
of forest or wildlife habitat are anticipated. Existing odor and
health problems associated with some of the malfunctioning -systems

will be alleviated.

92



1 Chapter VI

Preliminary Recommendations




The Recommended Plan

Chalfont-Ney Britain
Treatment Plant

Green Street
Treatment Plant

CHAPTER VI. PRELIMINARY RECOMMENDATIONS

Following a detailed analysis of alternatives according to costs,
engineering feasibility, and implementability, the Facilities
Planners chose to recommend a wastewater management plan that is
the most cost-effective and implementable. The selected plan is
comprehensive, as it provides solutions through Alternative. 1 for
the advanced treatment required for areas served by public sewer-
age, as well as for the rest of the planning area which relies on
on-site wastewater disposal methods. Alternative 1 recommends
upgrading the three existing municipal wastewater treatment facili-
ties and expanding the Chalfont-New Britain plant. EPA's screening
and evaluation process (Chapter V) has concluded that Alternative 1
is also the most environmentally sound of the nine alternatives
proposed in the Facilities Plan. BAlternative 1 is endorsed by EPA
as the most cost-effective, environmentally sound and implementable
means of meeting the 20-year needs of the planning area. Under
Alternative 2, tertiary treatment for the Borough of Doylestown
would be provided by a regional facility at the Harvey Avenue
plant. The total present worth cost of Alternative 2 would be
$930,000 greater or only 5.4% more than Alternative 1. The
environmental impacts of Alternative 2 would be short-term and
principally related to sewer construction through Borough streets,
Because of the minimal differences in cost and impacts, EPA may
also consider Alternative 2 as eligible for Federal funding,
although Alternative 1 is EPA's preferred alternative.

The Pacilities Plan also recommends establishment of an on-site
wastewater management program to address the problem of mal-
functioning septic systems in areas which will not be served by
sewers. The Chalfont-New Britain Township Joint Sewage Authority,
the Bucks County Water and Sewer Authority, and the Doylestown
Township Municipal BAuthority are Jjurisdictional agencies. EPA

. endorses and encourages the concept of on-lot wastewater system

management by providing up to 85% Federal funding rather than the
maximum of 75% funding allowed for conventional treatment plants.
The success of such a management program, however, is based upon
the committments by the Jjurisdictional agencies to operate. the-
program and the local residents to participate. In such  a
situation, EPA will recommend its preferred alternative in the
Final EIS after having reveiwed and evaluated comments from those

who would participate.

This facility is recommended to expand its design capacity to 3.8
mgd from the existing capacity of 2.0 mgd. The rotating biological
disc process, RBC, was chosen to accomplish both nitrification and
denitrification at the Chalfont plant. Filtration was selected to
accomplish residual BOD/SS removals. The sludge treatment train is
recommended to be comprised of gravity thickening, anaerobic diges-
tion, belt filter press and application to the land. 1In the case
of each unit process for the Chalfont plant, the process selected
also had the least present worth cost.

No change in the existing design capacity of 0.7 mgd is recommended
for this facility. The parallel operation of the existing
trickling filter plant and the activated sludge plant can be con-
verted to a series operation to obtain nitrification. Therefore,
no new units will be needed at Green Street to accomplish nitrifi-
cation. RBC's were selected to accomplish denitrification along
with filtration to obtain residual BOD/SS removal. Despite a
higher present worth cost, filtration was selected over micro-
screening due to the very low BOD and total nitrogen effluent
requirements. It was felt that microscreening would not reliably

93



Harvey Avenue
Treatment Plant

Phosphorus Removal

User Charges for
Public Sewerage

On-Site Wastewater
Management Program

Federal Funding

meet the new effluent standards. Furthermore, filtration has a
significantly lower energy requirement than microscreening. Sludge
generated at Green Street will be treated as presently by: anaero-
bic and aerobic digestion with 1liquid sludge hauling. Gravity
thickening of sludge will be added prior to digestion.

Projected wastewater flows to this facility are expected to exceed
slightly the present 0.6 mgd capacity. However, no additional
capacity is recommended. Instead, it was recommended that the
minor amount of additional flow be redirected to the Green Street
plant where there is expected to be unused capacity. Activated
sludge was recommended for nitrification over the RBC process even
though RBC's exhibited a lower present worth cost. The Harvey
Avenue waste strength is considerably stronger than either the
Chalfont or Green Street waste. Therefore, it was decided that the
added flexibility of the activated sludge process would be
necessary to meet the effluent requirements. RBC's were selected
for denitrification along with filtration to obtain residual BOD/SS
removals. As was the case with Green Street, filtration was not
the least cost alternative, but the effluent requirement necessi-
tates filtration.

Sludge handling would be maintained as previously accomplished, by
aerobic digestion and liquid sludge hauling to the land. A dgravity
thickener is required.

Phosphorus removal also will be required at each plant. Bench
scale or pilot plant data will be needed to determine which coagu-
lant will be used and where that coagulant will be added. That
work will be accomplished during Step II (detailed design). It has
been assumed that a separate coagulation/flocculation clarifier
will be used to accomplish phosphorus removal. No expansions oOr
relief sewers are envisioned for the Borough of Doylestown. It is
possible that relief sewers may be required for portions of Cooks
Run. Further analysis will be possible upon completion of the
infiltration/inflow study during Step 1I.

The calculation of costs associated with public sewerage of the
selected plan is presented in Table 22. Construction and project
costs, and average user charges are broken out according to sewer
authority and also are presented as they would be both with and
without a 75% EPA grant.

A program of on-lot system management is recommended in the
Facility Plan as the most cost-effective and environmentally sound
solution for those areas exhibiting a need and lacking centralized
sewage service. A system of gravity sewers which ranked first in
terms of long-term reliability, received an overall second place
ranking largely due to high cost.

EPA will provide up to 85% funding for rehabilitation or replace-
ment of individual on-site systems if a management agency is
established to insure that they are operated and maintained
properly. Tasks which the management agency must accomplish
includg: planning; system design, evaluation, and inspection;
supervision of construction; and operation nd maintenance. As with
centralized wastewater treatment, the issues of legal and fiscal
authority, agency administration, project financing, and user

charges must all be resolved by the authority who controls the
on-site management program,

At the present time, the Bucks County Health Department issues
building permits, oversees construction and inspects completed

94



€6

Table 22, User Costs for those with public sewerage (Gilbert Associates 1981).

pui g CHALFONT WP BOROUGH OF DOYLESTOWN
75% Federal No Federal Green St. Harvey Ave. Green St. Harvey Ave.
Grant Grant 715% Pederal Grant No_Federal Grant

Construction Cost $6.03 x 106 $6.03 x 106 $6.79 x 106 $0.66 x 106 $0.79 x 108 $0.66 x 106
15% Contingency 0.90 x 106 0.90 x 106 0.12 x 106 0.10 x 106 0.12 x 106 0.10 x 106

Total $6.93 x 10% 36.93 x 106 30.51 x 106 $0.76 x 106 §0.91 x 106 §0.76 x 106
Project Cost $9.35 x 106 $9.35 x 106 $1.23 x 106 $1.03 x 106 $1.23 x 106 $1.03 x 106
Grant Eligible Cost (908) $8.41 x 106 0 $1.11 x 106 $0.93 x 106 0 o
75% Pederal Grant $6.31 x 106 (] $6.83 x 106 $6.70 x 106 0 [}
Bond Issued $3.04 x 106 $9.35 x 106 $0.40 x 106 $0.33 x 106 $1.23 x 106 $1.03 x 106
Annual Bond Payment - 8% @ 40 yrs ($/yr) $255,000 $784,000 $ 34,000 § 28,000 $103,000 $ 91,000
Annual WNTP OsM Cost ($/yr) $435,000 (2.0 mgd) $435,000 (2.0 mgd) $225,000 (0.7 mgd) $203,000 (0.6 mgd) $225,000 (0.7 mgd) $203,000 (0.6 mgd)
Total Annual Cost for Expansion
and/or Upgrading $690,000 $1,219,000 $259,000 $231,000 $328,000 $294,000
Number of Equivalent Dwelling Units -
1981 (BCWSA & CNBTJISA) 5,578 5,578 3,750 3,750
Cost per EDU for Upgrading and
Expansion $ 123 $ 218 § 131 $ 166
_Authority CNBTISA BCWSA CNBTJISA BCWSA
Bxisting Sewer O&M, Administration
& Bond Payment Cost per BDU $ 68 $190 $ 68 $190 $ 54 $ 54
Total Future Projected User Cost $191 $313 $286 $408 $ 185 $ 220
Presant User Cost $105 $220 $105 $220 $ 100 $ 100

A - Bond Issue = Project Cost - Federal Cost
8 - Total Annual Cost.for Expansion and/or Upgrading = Annual Bond Payment + Annual OsM Cost



Recommended Agencies

System Customers

installation of on-site systems. They also respond to complaints
and issue repair permits for failing systems. There is, however,
no structure for regular inspection of each system in the planning
area. Maintenance remains the responsibility of the homeowner who
is often unfamiliar with the operation and upkeep of on-site
systems. Rehabilitation and repair of on-site systems under this
framework would not be eligible for Federal funding. The munici-
palities could elect to proceed with "business as wusual" but
totally at the expense of local government and residents.

The Facility Plan recommends that the Chalfont-New Britain Township
Joint Sewerage Authority, the Bucks County Water and Sewer Authori-